

Certificate of Analysis

Example batch test record issued with despatch

Batch No.: GPW/SAMPLE/0000
Product: Sample product description
Specification: As per approved customer specification

Test	Method	Result	Status

Bursting Strength	IS 2771	-	PASS
Edge Crush Test (ECT)	ASTM D642	-	PASS
Moisture Content	Gravimetric	-	PASS
Dimensional Accuracy	Internal SOP	-	PASS
Seal Strength	ASTM F88	-	PASS

Released by: Quality Assurance, Great Packaging World Pvt. Ltd.

PLACEHOLDER DOCUMENT

Replace this file in public/downloads/ with the real document,
keeping the same file name. No code changes are required.